

CATAS S.p.A. via Antica, 24/3 33048 San Giovanni al Nat. (UD) +39 0432 747211 - lab@catas.com www.catas.com Testing site: via Antica, 24/3 33048 San Giovanni al Nat. (UD) tel. +39 0432 747211 lab@catas.com



LAB N° 0027 L Membro degli MRA EA, IAF e ILAC

## **358949 / 1**

Revision: 0

Date of sample receipt: 30/10/23
Date of test: 07/11/23
Date of issue: 07/11/23

Sample name: 18 mm melamine faced MDF panel FB68 Ares

CLEAF S.P.A. VIA S. AMBROGIO, 18 20846 MACHERIO (MB) ITALIA

## Determination of formaldehyde release - Part 3: Gas analysis method single determination EN ISO 12460-3:2020

Thickness	mm	18,6
Moisture content	%	6,2
Density of the board	kg/m³	Not declared
Dimension of specimens	mm	(400 x 50) ± 1 mm

Type of board	Coated fibreboard
Manufacturer	Not declared
Production date	Not declared
Sampling	Carried out by the customer
Sampling date	Not declared
Place, location and state of the board	Not declared
Additional information	Not declared
Conditioning	Not requested by the standard

Analytical procedure	Option 1 (paragraph 8.3.2)

## **Test results**

mgHCHO/(m²h)	0,2
--------------	-----

LOQ: 0,1 mgHCHO/(m²h)

This test report is part of a PDF file digitally signed by Franco Bulian.

The managing director Dr. Franco Bulian

The sample name and when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.